Fig. 6 Pendulum Drawbar

FIG | SER [ FIG/SER. PART PART Qry.
NO. | NO. | NoO. NO. NAME
PENDULUM DRAWBAR 254
6 | 1 F6S1 | GB/T5783-M12x35 | BOLT M12x35 2
6 | 2 F6S2 | GB/T93-12 WASHER 12 4
6 | 3 F6S3 | 160.35B.011 PENDULUM DRAWBAR 1
6 | 4 F6S4 | 160.35B.012 AXLE PIN 2
6 | 5 F6S5 | 160.35B.110 LOCK PIN 3
6 | 6 F6S6 | 160.35B.112 DRAWBAR 1
6 | 7 F6S7 | GB/T5783-M12x30 | BOLT M12x30 2
6 | 8 F6S8 | GB/T5783-M14x65 | BOLT M14x65 2
F6S9 | GB/T93-M14 WASHER 14 2
F6S10 | GB/TS93-M14 NUT M14 2
F6S11 | 160.35B.113 CONNECTOR 1
F6S12 | 160.35B.114 AXLE PIN 1




